%i
=
™
O
Z
N

HEhEhEhENEhLh

SEEEEEE
NARAAAM

Model 1666 {QT- 16)"

Serial Numbers 4100101
thru 0599939

Parts List



BOLENS 16 HP TRACTOR

Figure 1 TRIM ASSEMBLY



+MC

MODEL 1666 (QT-16}

REF. FART. . NO. REF. PART. NG,
NO. NO. DESCHIPTION REQ'D. WO NO. DESCRIFTION RELXD.
1 1726212 Acoustical Foamn. . ... ... 3 36 1725286 LH. Padal .., ... ... .. 1
2 1724854 L.H. Side Panel , ... ., ... 1 37 172h6BYE Spring Leaf (3] ... ... ... 2
3 1724852 Grille and Hood Assy, (1) .. 1 1726439 Spring Leaf {2} . . ... . ... 2

1727176 Grille and Hood Assy. {2} 28 = 1700242 Lockwasher, B/16 (21{4}. . . 4
B4 ... 1 20 = (1825863 Mut, 5F16-18 4334} . . . . .. 4
1734625 Grifle ang Hood Assy. (B . - 1 40 = 1100068 Capscrew, 3/8-16 = 5/8 (1}
4 1727437 {Logo) Decal {2)13)(41{b} . . 1 N T T T 4
LT 1725526 R.H. {1dentification) Decal 41 = 1100243 Lockwasher, 378 {11213} :
vy
[ ) T 1 . ... 4
1727202 ®.H. {ldentification] Decal 42 172b66G Support Assembly 1) ... 1
{ZHIHANE). . ... 1 1727007 Support Assernbly {21 . ... 1o
B 1726527 L.H. {Identification) Deacal 43 1723525 Seat {1M2ZHW3) ... ... ... |
1 1 1733028 Seat(dr. ... . .. o1
1727203 L H. {Identification) Decal 1733027 Seatthy. .. ... ... .. 1
(2 (3Hdams) ..o 1 44 1726932 Hood Trim {2](3H{4HE) . .. 1
7 1725410 Stud Retainer. . ... ... .. 4 45 1728624 {Service Instruction] Deeal
8 1725488 Reflector . . . .. ... ... .. 2 C1IE20(3H4). .. ... o 1
2] 1724492 Stotied Hax Scrow, 1/4.20 « 1733880 (Service Instruction] Decal
12 e e & 1 1
10 72853 R.H._Stide Panel _ .. _ . ... 1 16 11863456 Whiz-Lock Screw, 3/8-16 » o
11 1725409 /4 Turn Stad, . .. o .. 4 A .. oL 2
12 172596143 Grille Screen. . ... .0 .. 1 47 & 1107383 Flat Washer, 3/8 {3104} . . . 1]
13 1185413 Flat Washer, /32 . ... ... ¥ 48 1728763 Seat Spring {20304 . . .. 2
14 1185878 Pop Rivet, 3f16 x 3/8. . . . . 4] 459 1728772 Pop Rivet, 3416 [(3M41(8) . . 2
18 1725637 Lanyard. . .. .- oo - 1 50 & 1136130 Carriage Bolt, 3/8-16 x
16 1727164 Cover (2{3H41(5)., ... ... 1 ) T-1M44{6). ... ... ..... 1
17 1185712 Thread Cutting Screw, No. 61 1734115  Seat Support Assy. {5} ... . 1
1024 = 1/2 {21(3H4H5]. . 2 52 & 1100255 Flat Washer, 3/81{8). . .. .. 2
18 1727127 Latch (2){3M4)48) . _ . . _ .. ! 2 53 17342609 Seat Knob {B}. . ... ..... 2
19 1727126 Clip (21030 Apsy. ... ... - 2 hd 1733960 Spring {2} . ... ... ... T
20 1118172 Screwe, Mao. 10-24 = &/8 (27 . 2 L1 1738125 MNut And Washer 5], ... .. 1
| 1185585 Keps Mut, Mo, 10-24 {Z}. .. 2 G e 1110107 Locknut, BA1E-181{B) . _ _ . . 1
22 1724389 Panel Support {1H2) . . . .. 2 57 1708805 Bowed Washer (B}, ... . .. 1
1727739 Panel Suppart (3H4)(5) - . . 2 Lits 1734515 Agtuator Bracket (R) . .. _. 1
23 1186308 Whiz-Lock Screw, 1/4-20 = E2 ® 1186220 Hex Mut, 1/4-20{5}. . . ... 1
L 1 60 = 1100241 Lockwasher, 1/4 (5). . .. .. 1.
24 1724887 Grille Suppart, - .. .. ... 2 61 1735054 Handle Grip {B}. . .. ... .. 1
25 172511 1/4 Turn Receptacle . .. .. 4 62 1736617 Seat Suppart Stand {B}. . . . 1
26 1724880 Rear Panel Support . - . .. 2 63 « 1100242 Lockwasher, /16 (5. .. .. 2
27 1186235 Mut, 5/8-11 .. .. ... ... 1 64 1735265 Fivot Black 18] . ... ... .. 2
28 1100247 Lockwasher, 58 .. ... .. . 1 65 & 1136067 Carriage Bolt, 1/4-20x 1/2
29 1186391 Flange Nut, 51618, . . . .. 4 (5, .. ... .. ... ..... 1
a0 1725401 Rear Fender Assy. (1} . 1 66 = 1188008 Round Head Boit, 5/16-18 x
1729345 Rerar Fender Assy, [3HZ) .. 1 48 ... L 1
1733032 Rear Fender Assy. (41 - . .. 1 G7 « 1100808 Hex Head Capscrew,
1734530 Rear Fender Assy. (B .. .. 1 ErE18(8) .. ... ... 2
3t 1186067 Carriage Bolt, 1/4-20x 1/2 2
32 1136388 Whiz-Lock Mut, 1/4-20. . .. 2 M 17352322 Black Spray Faint
33 1721268 Wear Strip (1H2]. .. .. ... 2 NI 1735223 White Spray Paint
24 1188327 Whiz-Lock Screw, 5/116-18
2 e e e 2 .
""" {1} Serial Mumbers (100101 theu 01239333
Foras e e el () Sera Numbers S200101 hr 0269998
{3) Serial s thru 0399999
1727204 “T;‘,}';ﬁ:‘;f;“”*””"“a' oy (4} Serial Ngjimbess 0400101 thru 0499999

# Common Hardwars - Purchase Lacally (Grade & where applicable).

(5} Svarting Wigggigrial Number 0500101



i

BOLENS 16 HP TRACTOR

Figure 2 ENGINE AND DRIVE ASSEMBLY

01-02




+MC

MODEL 1886 (QT-16)

REF. PART ' NO. REF.  PART NO.
NO. HO. DESCRIPTION REOQ'D. N, N, DESCRIFTION RED'D.
1 1806848 Spring 421 3{4){8) . _ ., 1 48 173303 Bracket (435 . .. .. .. .. 1
2 1726048 Snaplock HosE Glamp (1) . 1 47 1725394 Extension Spring {12143} | 1

1727918 Strap {21 (44BN . . ... .. 1 1701322 Extension Spring (416} . . 1
3 1724883 Fuel Tank .. .......... 1 4B 1725088 Idter Pulley Scraw §13{2)13). 1
4 1725868 Fuel Tank Cap .. .. .. ... 1 & 1100770 Hex Screw, 3/B-16 x 2.3/4
17272 Shield Assy_ {2). ... .. _ .. 1 sk, . . 1
1729384 Shielo Assy_ [3H4NE]. . .. 1 44 1716584 bdter Pulley {11{21(3] . . . .. 1
& 1185112 Mo_ 8 Self-Tapping Serew . . 12 17279718 fdler Pulley {4){8) . _ ... .. 2
7 1725623 Bhield Assy. . .. _ ... ... 1 L) 1724730 Shoulder Bolt. . .. ... ... 1
& 172458958 - Muffler. ... .. ... . _. . 1 51 & 1107385 Flat Washer, 1/2 .. _ . .. _. 1
2] 1725392 LH.Pipe. .. ... ... ... 1 52 1185581 Eearing Sleave, . .. .. ..., 2
15 1723521 Fuel Line Fifter ¢1){2) . ... 1 53 1725091 Idler Arm Assy. (1h.. .. .. 1
1727491 Fuel Line Filter §31441{5] . . 1 1727587 ldler Arm Assy. (M2 .. .. 1
11 1723474 Mose Clamp . ... 00 .0 1 1733187 Idler Armn Assy, (4105} .. .. 1
12 1723518 Shut OFf Valve (11{2){3){4). 1 54 1726407 PTO Bell (Matchad Set of 2, 1
1718028 Shut OFf Valve (5), .. ... . 1 55 1185680 Brap Ring . ... o0o.n. . 2
13 1725124 Fuel Lina, . ... .. .,.. ... 1 L) 1735083 PTO Bheave . . .. .. ... .. 1
14 1715188 Hoga Clamp . ... o ... 4 67 1726087 Ball Double Seal Bearing. | . 2
15 1725123 Fuel Linge, . ... ........ 1 B8 1726080 PTO Shaft .. .. ... . - 1
16 1105070 Ethow, 80 ..., ? 14 17260685 L.H. Engine Assy_ Support .
17 1725301 RH Pipe, ............ 1 L D 1
18 1723131 YU Bolt, 41624, ., . 2 60 1806734 Clip .o oo L 2z
12 1726636 ~ Mofflar Asey. Suppert . .. . 1 61 1186350 Whiz-Lock Socrew, 37816 =
20 1723639 Clamp. .. ............ 2 13402, ... 4
21 & 1100046 Capscrew, 3/8-16x1 . ... 1 62 1186393 Whiz-Lack Nut, 3/8-16, , ., 5
23 = 10033 Lockwasher, 378 . ... .. .. 3 g3 w 110043 Capscrew, 3/8-16 x 2-1M
3 = 1704487 Flat Washer, 13/32 _ . . . .. 1 (A28, .o e 4
it} 1725376 Cluteh (1) .. .. .. ... .. 1 54 1714132 Crutch Tip {1M2) .. ... .. 2
1727165 Clutch Agsy_ (Incl. Ref. Mos, 3153 1724872 Engire Mount §102) .. ... 2
25 and 26 {2 (31 (4158}, . . 1 68 » 1186760 Thread Cutting Screw, Mo,
25 11038996 External Shakeproof Lock- 1024 2102, .. ..., ... 2
washer, 3/8 (2304081, . 2 67 1724806 Moumt. . ... .. oL L. 2
26 1110816 Socket Heed Capscrew, Mo, GE & 1186047 Flat Washer, 378 . . _ . . ... AsAagd,
1032w 1720 ... 4 63 = 1110108 Locknut, 3/816 . .. .. .. L1
27 & 1100240 Lockwasher, Mo, 10, ., . .. 4 o0 1186328 Whiz-Lock Screw, 5/16-18 =
28 1724836 Universal Joint Assy, {3]{d] a2 .. G
1] 1 M 1726064 A .H. Engina Assy, Support ’
29 1186345 Lock Screw, 2/8-16 = 3/4 | 1 (I2r. . . .. 1
o = 1185231 Max Nut, 3/8-16 (5], . . . . . 1 72 1724898 Spacer (1M ... ... ... 2
31 = 1186211 Muy, BAG-24 ... 4 73 17 15855 Mouwnt. .. .. ... ... .., 2
32 = 1100242 Lockwasher, BAG .. .. ... 4 74 1186016 Woaodruff Key, 3/16 x 5/8 ’
33 1723130 Saddle Clamp . . . .. .. ... 2 (TH2H3NE) . . .. 1
34 1106842 Eey, 1/4x 1fax 30 ... 1 12000332 Woodrutf Key, 3716 » 34
35 : Onan Engine (Model By, ... ... .. ... 1
BF-MS]. .. ... .. 1 75 1186348 Whiz-Lock Screw, 3/8-16 x
i6 110276 Woodrutf Key, 1/4x 7/B .. 1 -4 4304 ..o L 4
37 1186331 Whiz-Lock Screw, 5/18-18 x Fis 1186308 Whis-Lock Capscrew, 1/4-20
T 4 x 12Z(3HaNE) . 2
B & 110708 Locknut, 1/4-20.. ... .. 1 77 1186389 Locknut, 1/4-20 {3){a){s). . 2
3} 110013 Set Screw, 1/d-20x1/2... 1 78 1727876 Engine Mount Assy. (3H4)
40 17M4B18 Fam .o e e i e oo 1 B e e e e 1
41 1725408 Driva Shaft {1][2)(3H4) . .. 1 78 * 1100048 Capscrew, 3/8-16 x 2 (3}4}
1734370 Driva Shaft {8) ... ... ... 1 Bl 37
42 & 1100807 Capscrew, 1/4-20% 2., ... 1 80 & 1100049 Capscrew, 3/8-16 x 2-1/4
43 1725386 Orive 8haft, . .. .. ... ... 1 :3”4]{5] ____________ 1 o
44 1725484 Spacer {M required use one 81 1724710  {Hot Surface) Dacal {5} ... t
only] ... ... .. ... ... AsRend. B0
45 & 1185259 Hex Wut, 3816147 . .. .. 1
{1} Serial Numbers 0100107 thru 01999659 & Commoen Hardware - Purchase Locally
{2} Serial Numbers 0200107 thru 02955998 {Grade & where appicable].

13h Sarial Mumbers 0300101 thru 0390505
14} Sarial Nombers 0400907 thru 04809802
15 Starting With Sarial Nomber D000



r BOLENS 16 HP TRACTOR

ré:\_ I-_? = i .
Mo, Fs g SR L Fﬁ
2 };}.;,5-% B %‘N -
E‘ﬁ. "'-"'-\J" ,T \. - 110 T
TR F IR P N W,
oy BB ;Wi
- '.'."_“_'__,'-‘.4 o e .
P Y NI o BN
i . e il N & /“-
nz -~ e, M A

SEE FIGS. B & 9 PAGE 24
FGR BREAKDOWHM

Figure 2A. ONAN ENGINE ASSEMBLY {BF/MS 2425, 2938 & 3283)



+NMC

MODEL 1686 (QT-18)

REF. OO DESCRIPTION NC. REF. QMAT DESCRIPTION NO.
NO. REQ'D. NO. REQ'D.
NO. NQ.

1 BESAO0 M) Wimg Nut, 1/4-20, .. .. ... ... 1 C¥LINDER BLOCK GROUP

Z B1401158 Cower, Air Cleaner . . ... .. ... 1 52 B1231176 Tube, Breather ., ., .

3 R1A 218 Wrapper, air Cleaner 1 B3 E3se0001 Acarn MNut, 1/4-20 I'I][?] [E:I

4 E1401218 Elernent, Air Cleanar |, |, 1 BEQOO010 Caprorew, 1."4 20 1-3/4 ld-:l[E:IIE!I

5 BR1SO3TT Serew, Aoond Head, MNe. 1{] 32 ® 54 BEXGO063 Flat Washer, Coper 174, .. ., .

8. e A [ B11011878 Cover, Bicather. ... 00 ...

L B1401213 Hausmg, Ajr Clearwr ......... BG B110ME7Y Cover, Breather. _ . ... .. .. ...

7 BAOO003 Capsorew, U/4-20x 1/2. .. .. ... &7 B1101921 Gasket, YWalee Cover. . ... ...

3 B1401198 Support, Air Cleaner -, .. .. .. . 58 B1231174 Spring, Breather Walve . .., . ...

8 B1401169 Tube, Air intake . _ ... . ... ... Gt BG260018 Flat Washer, Sieel 104 0. L.

10 H8E30013
11 B8G20001
12 BE180328
13 B1401215
14 B 1420558

B1420687
18 B1450438
16 B15414G8
17 BAGH01S
14 BELOD04S
49 B154%446
0 BE200758

EBO00O034
21 EE0E0036
22 B 3000023
23 EE500040

24 BEO30E62
25 BEO303EM
26 BADIS0045
27 B1481322
28 BT481321
29 BROZ0GE4

IGHITION GRGLIP
20 B1671462

B1671581
k3 BEOG0O35
32 B16405638
33 BE0XI31
34 B167/0183
35 B1G70237
26 B1671463

B1671657
37 HB150358
38 B1601148
35 B1601 143
40 88150403
41 BESOGO2S
42 B31°20065%
43 BBOA0034
44 B1601 158

45 B1E01 150
45 B1601151
a7 H1601154

4B BE700221
19 B&1 50405
b0 Bi362132
&1 BRSRO0EE

Lockwasher, 174, | ., e
Mut, 1420 ... ... .......
Clip, Bracket .., ., .,

Gasket, Air Cleancr Mnuntmg
Carburetor [1H2H 3145
Carburetar (G . .
Gasker, Carhummr Mnummg
Manifold, Intake . .. ... .. .. ..
Mut, S6-T8 (THEM3Y, ... ..
Lockwasher, 516 . ., 0. .. ...
Gasket, Intake Manifald . . .. . _ .
Stud, BAGE « 2072 {02030 ..
Capscrew, B/ 16-15 = 2-1,/4 {4)(5] (6]
Mipple, Exbaust, 1 2172 . .. ..
Capscrew, 1/4-20% 1-3/8 ... ...
Lockwasher, 144, ., ... ......
Hase, Fuel Purmp Vacdum. . . ..
Clamp, Hose 77116 . .. ... ... .
Screw, Sheet Metal, Mo, 10 5 5/8 .
FuelPump. . .. .. .. ........
Cap, Fuel Pump , ., ., o
HMase, Fuel Pump 1o Cdrburl..'lﬂr .

Calile, Spark Plug 187 [11(2]
43:'I4H5]
Cakble, Spark F‘11.|g 15 I-"ETEI'
o Hlng
Cul, Igmtlr:ln
CIamp.Coil
Elig
Spark Plug . .
Cable, Spark F'Iug 17 IilHE:HE-]
¢4H5:I .
Cahle, Smrk F'Iug 17.1:2" [E] .
Screw Pan Head, Mao. 8-32 x 5716 .
Crwver, Breaker Box .. ... .. ...
Gasket. .
Soraw, P‘an HFad No 832::5 16.
L ockwasher,
Condenser ... L. .
Scrow, Socket Head 'i-"4 EU ® 3 4 .
Breaker Box Assembly {Incl, Ref,
Mas. 27 thru 32, & 47 thru 51). .
Gasket. .
F"Iuanr....
Breaker Poinl SL.I: ...........
MNut, Mo, 8. .
Screw, Pan HEdd Nu E 32 X 1 2 .
Lead Assembly .
Washer, Lock 1.-"4”.

—
T L o O O - S e - I N ey % |

Bl — B g — — a3 — — [ QT N

e I e ]

11} Specification No,
12) Specification Mo,
" {3} Specificatan Ma,
[4) Specificatan Ma.
[5) Specification MNa.
(6] Specilicatian No.

24258
24250
24250
203ED
283BE
3Z83F

60 E123117%
61 R12341173
62 BB200757
63 BS170120
54 B 1150005
B11500065-01
E1150005.02
B115000E-15
i1 B1100625
B8 E1100853
&7 B 1100533
Lt B1101807
£9 B 1100068
70 BS1 70045
Fa| B1040575
72 BES180072
73 Bi0104 15
74 B 1040776
75 BA0104 20

B101042002
B1070420-10
B10104290-2Q

B 1M 0d20-30

i) B10710439
7 B 50%0041

78 BE0G0051

i) BERGHS0

80 BEC00046

81 BS26006E

82 81100197
811001 97.02
B11GH 87-05
B11G3197.10
B11Q0197-25

82 B1101808

84 B1101920

a5 B1101924
B1101825

86 BbZ60122
87 B 1100445
g7A  BBOD0G40

B2000541

Valwe, Breather. _ . .. ... .. ..
Baflte, Breather. _ . .. . ... ...
Stud, 1/ x 20716 4102043 .. L.
Flug, Bremtleer. . .. o oo .o ..
Tappet, Yalve {Standard) . . .. ..
Tappet, Valve [Q01 oversizel. . - .
Tappet, Yalve 1.002 oversize). . . .
Tappet, Valve [005 oversizel, | - .
Lock, Valwe . .. .o ... ..
Retainm, Yalve Spring . ... .. ..
Spring, Walve . .. ..., ...
Guide, Valve, ... .. .. ... . ...
Gaskot, Walye Guide, .. .. ... ..
Plug, Camshatt .. .. .........
Thrust Washer, .. .. .. ... ...
Pin.Stu:up.................
Gasket, |
Shim, D‘DE
Rear Braring 1Standard:l
{Incl. Ref. Nos, 69 & F0). .. ...
Rear Bearing (002 undeysize)
{Incl, Ref, dos, B8 & 700, ... ..
Rear Bearing {00 undersizel
[Incl. Aef. Wos, 69 8 70k ... ..
Fear Bearing {020 wndersize)
[Ingl. Bef. Wpos. GO & 701, . . ..
RAear Bearing §.030 undersizel
[Incl. Ref, Nos. 71 & 72).

Bearing Plate {Excludes Baarmg]
Seal, Bearing Plate . . .. .. .. ...
Capscrew, 3/B-16= 1-104 ... . .
Lockwasher, 38, ... ... ...
Capsorew, 3/B-16 » 1/2
Washer, Copper 3/8. .. .. ... ..
Insert, Intake (Standard}. . . . ..
Insert, Intake (002 oversize), .. .
Insart, intake (005 owersiza). . ..
Insert, intake {0710 oversize) ., . . .
Insart, Intake ).025 oversize) . . . .
Yalye intake . . .. ... ... ...
Gasket Cylinder Head |
Cylinder Head, ngntSldeiNo 2
Cylinder, , .., _....._....-
Cylinder Head, Left Side (Mo, 1
Cylindear] |
Fiat Washer, Steel 5/16. . . .. .. .
Mut, 5/16-24 (13 (405 .| .
Scrow, Cap Hex Head, 511618 x
1-5/8" (6
Sq:rew C.ap Hex Head, 51618 x
[ﬁ] e

B RS Rt RO R RS R RS B O LT s

-

SEE PAGE 8 FOR REF. NO35. 38 THRU 141




BOLENS 18 HP TRACTOR

SEE FIGS. 8 & 8, PAGE 24
FOR BAEAKDCOWN

Figure 2A ONAN ENGINE ASSEMBLY (BF/MS 2425, 2938 & 3283) (Continuad)
8



M

MODEL 1666 1{11'—1Bi

ONAN QOMNAN

REF. NO. REF. NOD.

NO. PART DESCRIPTION REQD. NO. PART DESCRIPTION REG'D.
NO. NO.

CYLINDER BLOCK GROUP [Continucd} GEAR COWVER, O1L BASE AND OIL PUMP GROLUP [(Cont'd,]
88 BT101B809 Valve, Exhaust . .. ... ... ... 2 18 BRI1EH46 Serew, Yoke Retaineyg, o, -, L., 2
i B1100245 Inzert, Exhaust (Standard] . . . .. 2 1) B1601349 Shaft and Avm Agsy. Governor

8110024502 Insert, Exhaust {002 Oversize) . . 2 {tdse w/B 1030408 Gear Covar
B100245-05 Insert, Exhaust Q0% Oversize) . . 2 Ascembly Onlyd (1TH2H3) .. .. }
B1100245-10 Insert, Exkhaust {010 Oversize) . . 2 150147 Shaft and &rm Assy. Governor
B1100245-25 Inzert, Exhaust {025 Overzize) . . 2 {Use w/B 1030601 Gear Cover
90  BRHIMZ4  Stud, Cylinder Head 5716 x 2-5/16 Azsembly Only) [41(6106) . . .. . 1
(1203 0aMEN - L oL ..., & 121 BE160141 Pin, Gear Cower 516 x 1-1/8. 2
B&Z200750 Stod, Cylinder Head 5716« 21116, 12 122 BE1EOt30 Pin, Cup Stop . .. e 1
91 B 1200706 Tube, Crankease Dil, .. ... ..., 1 123 B15601187 Yokc Gowerner ... ... .. .. 1
a2 B1010432 Flanged Front Bearing [Standard)
(Ingl, Ref, Mo, 700 .. .. ... .. 1 CRANKSHAFT, FLYWHEEL, CAMSHAFT AND PISTON GRP.
B1010432.02 Flanged Front Bearing [,002 124 B5TEOGTS Lack, Gear Washer. . . ... . ... 1
Undersize] .. ... ... ... ..., 1 125 B1040043  Washer, Retaiming . . .. .. ... .. 1
B1010432-10 Flanged Front Bearing (010 126  BIDBD33Z  Gear, Camshafr., ... ... ..... 1
Wrdarsizel , o . L L. L 1 127 R1040032 Geas, Crankshalt . . _ ..., ... 1
B1010432-20 Flanged Front Baaring (020 128 B1S00078 Ring, CenterPin . _ . ... ... ... 1
Undersize} .. ............. 1 129 BI501 116 Cup, Governoe 41420 3H405), . 1
B1010432-30 Flangad Front Bearing {030 1234 B3501520 Cup. Govermor (). .. ... .., 1
. Undersize} . ... .. __....... 1 128 B1BMB19 Hub, Governor Cup (6], . .. .. .. 1
23 B1010405 Eearing, Cemsheft {Precision) . . . 2 130 BE100D1S Rall, Fly-Governor. . 5
o4 B1102351 Elock Assernbly [Inel. Ral. Mos. 131 B 1060004 Thrust Washer. ., ., 1
48 thru 79, 82, 82, 81 and 83}, . 1 132 1500075  Pin, Camshaft Center 1
M1 B1102162 Short Block Assembly 133 BR1RO001 Kay ., 2

[EXCLUDES magneto flywheel, ignitien system, oif base, cylinder
heads, oil fill tube and indicator, muffler or axhaust manifold,
earburatgr, choke, air cleaner, fuel tank, oil pickup tube and cup
assembly, valve covers necessary studs and gaskets, sheet metal
parts such as blower housing, and accessories)

GEAR COVER, DIL BASE AND OIL FUMP GROUP

B
96
a7
L)

b
100

™
02
103
104
105
108
107
108
108
11¢
111
112
3

114

115
116
M7
118

B1I0161T
B12221
8122369
BS260122

BHODDI2E
B1200713

B102683

BTO2730

BAMIO05HG
85050056
B1231138
ETHINAE
B 10140
B3 005D
B1200431
BEOQ0O0T
214512599

B 1020408
B1G30408

B 1030601

BS000032
BEO0U03
BEOS0040
B5100014
B5100105
B5090008

© Qi Cap and Indicawar . . .

Gasket Kit, it Pump, ., .. .. ... i
Gaskel {1H2IH304) . ... ... .. 1
Caver [11{2)(3)144] . . 1
Fiat Washer, Copper BB (1H2}

1 1 2
Capscrew, 51618 x 34 {112

(314 4
Imtake, O8l Fymp [Ingl, Cup,
Soreen & Piped ... ...,
Gasket, Qil Base , . ... .... ...
Base, Ol . ... .. .._........
Capscrew, 3/8-16 % 2.1/2 .
Plug, Gil Drain , ., . ..

Walve, Chil By-pass _ . ... ......
Spring, O By-pass, . ., .. .. ...
Serew, 38241, ..., ..,
Oil Fump, Complete. ., ., .. ...
Capscrew, 1/4-20x 7. . ... ...
Tube, Fuel Pump Vacoum, ., , .,
Gasket, Gear Cower _ . .. .., .
Gear Dover Assembly §Inch, Ref,
Mos. 111, 118 thea 120, 122 and
123 Use w/B 1501349 Shaft &
Arem Bgsy. ooy (TH2ZH3E. ... . 1
Gear Caver Assembly {Incl, Ref,
Moz, 111, 118 theo 120, 122 and
1231 Use w/B16014 70 Shaft &
Aren Sesy. andy [41{EHE] . . ...
Capscrew, 5/18-1B % 1.3/ ., . . .
Capscrow, 51618 x 21/ . .
Seal, Gear Cover . . e
Ball Brarung , . _ ... .. .. ... .,
Bearimg .. .. ..., ., ... ..
Seal, Ol C oL

[ N Y % T S

[ S

134 B10%05388 Carmshafe “m:F Fte{ Nu 132P H:l
23y L
B1050400  Camshaft [Inel. Ref. Mo. 132115;
) Wy o
1358 BB700137 Lockirg Mur, Connecting Rod Cap. 4
136 B1140225 Connecting Aod Assy. [Standard)
[Incl. Ref. Mos. 135, 138
and 138) ... ... ... L. 2
B1140225-10 Conneeting Rod Assy, (010
Undersizel {bnel. RAef. MNos. 135,
b6 and 138} | C 2
B1140225.20 Connocting Rod a'-'-.ss? 1 020
Undersize) (Incl. Ref, Mogs, 136,
136and 138) . .. ... .. ... .. T2
B1140225-30 Connecting Rod Assembly (030
Undersize] (incl. Ref. Nos. 135,
1IEand138) . ......... ... Iy
137 E1040763 Crankshaft (Use wfB51650002
Fhypwheel Maunting Key Only]
233 L L
B1040880 Crankshaft {Use wfB5160088
Flywheel Mounting Key Only &)
138 E1140228 Bolt, Connecting Rod {Special) . . 4
135 B1120134 Pisten Assembly {Incl, Ref. Nos.
140 and 141HStandard] | ., ... 2
BT120134-05 Piston Azsembly | 005 aversizal
fincl, Ref, Mgs, 140 and 141). . . 2
B1120134-10 Piston Assembly {010 aversize]
{ingl, Ref, Mgs, 140 and 141}, . . 2
B1120134-20 Pistan Assembly {020 oversize)
{Incl, Ref, Mos, 140 and 141}, . . 2
B1120134.30 Piswan Assembly [ 030 oversizal
(Incl, Ref, Mos, 140and 141). .. 2
2
2
4

—

—

BE1120134-40 Piston Assernbly {040 aversizal
Hngl. Ref, Mos. 140 and 141), . .
140 gT120122 Pin Piston . . _ ... .. .. ... ...
41 BRIBOZ11 Retaimmg Ring , .. ... ... ...

SEE PAGE 11 FOR REF. HOS. 142 THRU 210
»  Replaces unflarged beanng & thrust washer [Ref, 71}

{1 Specification Mo, 24268  {4) Specificatian Na, 29380 “

{2} Specification Na, 24288 {5l Specification No. 2838E
t3} Specification No. 2428C (6} Specification No, 3263F



BOLENS 18 HP TRACTOR

.,
T}
o
2

“‘u

L, B

\-{"-':."

—

w7
éy,r-

| /"‘H;
L‘-'I.

2/“

4-'.\ -
iIﬁ-l.
‘m

9

e
A
B

155 156

5f FOR BREAKD:OWN

"
> SEE FIGS. 8 & 9, PAGE M
']

163

LN
@2 Z\w Sl

Figure 2A OMAN ENGINE A‘SSEMBLY {BF/MS 2425, 2938 & 3283} {Continued)
10



FMC

ONAN
REF. NO.
NO. P:ST DESCRIPTION REQ'D

MODEL 1666 {QT-16}

CRANKSHAFT, FLYWHEEL, CAMSHAFT AND FISTOMN GRP.

142 g113M74 Ring Set, Piston {Standard), . . . . 2
B1130174-06 Ring Se, Fiston |00 ovorgize) | . 2
B113017410 Ring Set, Piston (010 oversize] . . 2
B1130174-20 Ring Set, Piston (020 gversize] . . 2
B1130174-30 Ring Set, Piswn (030 ovorsizel . . 2
B1130174-40 Ring Set, Piston (040 oversize] | | 2

143 B10407 7% Ring Gear, Flywheal _ . ., ... .. 1

144 B1342432 Flywheel {Incl. Ref. No. l43:l - 1

145 B1342334 Guard, Flywhee| 1

148 BE2100110% Locking Screw, L"4 ?I'.'I w 'Irﬂ 3

147 BRZ60017 Wazher, 7/16 ' i

148 BESG0055 Lockwashﬂr. e .. ... ... .. - i

145 BE1040170 Capscrewr, 761404 ... . 1

160 BEEZ10014 Locking Screw, 5/ 16-18 % 5/2 . .. 2

151 BE1B00O02 Key [Use w/B1040783 Crankshalt

Caly) .o 1
B5150098 Koey [Use wi/B 1040889 Crankshaft
Dinly) ) 1

162 Bto01257 Spacer, Gr:wernﬁl Flvbu'lli ...... 1

153 B1500077 Plate, Governor Flyhall, . .. 1

M. B1880123 Gasket Kit, Carban Fh-_'rrlmral L 1

M1, B+5B0124 Gasker Kit, Engine. . . .. .. . ... 1

ML BE2 201266 Chearhaul Kit, . .00 oL 1

GOVERMOR, STARTER, CHARGING ALTERMATOR AND

BLOWER HOUSING GROUP

154 B1910935 Statar, Alternator . 1

165 B&1 30108 Screw, Round Head, Nu 1032

w142 3

166 BERODOZ0 Lockwsasher, No 10, .. ., ... .., )

167 BE1B0261 Capeorewr, 10420 2016, .. .. .. 7

158 B1342382 Housing, Lett .. ... ... ... ... 1

159 B3320091 Clip, Fuel Line.. ... ... ... ... 1

160 E1342383 Haousing, Right . .. .. ... ... .. 1

161 B 1910883 Starting Motor (11, ... ... .. 1
B1910833  Starting Motor (2]13H314616E. .. 1

162 BEOOOUZ2E  Capscrew, Hex BAG-18x21, ., 1

163 BE2E0113 Flat Washer .. .. _ ... .. .. ... 1

164 BE1342393 Heousing, Blower . .. . ... .. - 1

165 B150135%0 Rod, Governoer .. .. .. ... .. 1

166 GAZ00278 Clip. Contral Red .. .. .. .. ... 1

167 BGI80004 Clip, Control Rod .. . ... ... . 1

168 EG2E0214 Flat Washer _ . .. ......... .. 1

169 81501214 Spring, Governer. .. .. ... L L. i

170 E1H01345 Arm, Gowernor .. .. ... L, I 1

171 B1601265 Bushing, Governor Contral . .. . 1

172 B1501342 Bracket, Gowernor . ... L L L. 1

173 BR160104 Serow, Hnund Head Mo, 8-32

BAG et 1

REF. UP::": DESCRIPTION NO.
NO. REQ'D.
NO, .
GOVERNOR, STARTER, CHARGING ALTERNATOR AND
BLCWET AODGING GROUP [Convwaed]
174 B15201565 Swivel, Throeke Cabde | . . .. 1
175 BE1830176 Clip, Throdtie Cable . . . ... . ... 1
176 BE1 20066 Screw, Round Head, Mo, B-32 »
x 474, e .. 1
177 BIBOISSE  Spring. ... ... ... ... 1
178 B5160059 Cotter Pim . .. .. ., ..., . ... 1
178 B 1420540 Sercee, Pump Cover ... .. L L. 2
T80 B1491326 Cover, Pump. . 1
181 B1481323 Gasket, . e 1
182 B1420537 Valve Plate As&emblv ......... 1
183 B1420555 Diaphram. . . . .. e 1
184 B1420541 Gasket. . .. .. ... .. _....... 1
185 B1420552 Plate, Pump Spring ., . . ..., .. 1
186 B 1520545 Spring, Pump Diaphram . .. ... . 1
187 E1491324 Base . .. ... ... ... ... ... 1
188 B142053E Shatt, Chioke . . .. ... ....... 1
189 B4Z0548  Fly, Choke. ... ............ 1
190 E 420334 Screw, Fly o oo o L. 4
1m B 1420638 Screw, Bowl Cower. ., ., . 4
182 B142G533  Sieeve Assembly [1)(21(3) ["-1-] 1
B14A05T73 Sloeye Acsembly [BI(B). ., ., ... 1
183 Bi1420543 Gasket (1H20[3)04) . ... ... ... 1
B1420572 Gasket (BHGY . .. ... .. .. .. .. t
184 Bi14205653 Yalve Asscmbly, Float . ... . ... 1
185 B1420548 Shaft, Float baver . ., . .., .. ¥
136 B1420554 Clip. Float Yalve . _ . _ ... .. ... 1
187 Bi1420547 Float and Eever Assembly. . . .. . 1
198 B 1420645 Meadte Assembly, Fower. . .. ... 1
189 B1420550  Gasket, “O” Ring . .......... 1
200 Bi420232 Spring, Idle Meedle . _ .. .. ... . 1
201 B1420016 Meedte, fdle .. ... ... .. ... 1
202 B 1420064 Screw, Throttle Stop . . ... .. .. 1
23 B 1420544 Spring, Throttle Stap Screw |, . ., 1
204 B 1420634 Shaft, Throttle .. ... —. .. ... 1
205 B14 20538 Flw, Throttle [1H:’!HHH4:I 1
B1420584 Fly, Throtle (BHBy . .. .. ... _. 1
28 B1420635 Packing, Shaft, .. ... ........ 1
207 B14205568 Gasket, Plate . . _ .. ... ..... 1
208 E1401326 Plate, Cavhuretor Inlet . _ . ... .. 1
205 ET4205349 Serew, Plate . .. ... ... .., 2
210 B 1420532 Body &ssertbly, Lower (THIH3E) 1
E1420574 Body Assembly, Lower (51{E) . . . 1
M.l E 14 20560 Gasket Set {Incl. Ref, Nos, 193,
206 & 200 (1) (2102144t ..., 1
NI B 1420561 Repan Kit {Incl. Ref. Nos. 190,
194, 195, 200, 201, 203 and
Gasket Ser abowe] (11{2143]114] _ . 1

i1 Specitication Mo, 342548
{2y Specification No. 24258
{3} Specitication Mo, 2 250
{4} Specifuation Mo, 28380
16} Specification Mo 2838E
1B} Specilication Mo, 3J2ZB3F



BOLENS 16 HP TRACTOR

SEE FIG. 3A, PAGE 14
FOR BREAK DO'WN

Figure 3 HYDRO AND TRANSMISSION ASSEMBLY
12 ' '



MODEL 1666 (QT-16)

REF. PART. NG, REF. NO.
kD, NO. DESCRIFTION REQ'L. NO. DESCRIPTION REQD,
1 1724350 a0° Elbow Fitting. .. .. .. 2 35 1724085 Bull Gear, 44T .. ....... 1
2 1724247 27 Flare Tube Assy, {132 a6 1724072 L.H, Bull Gear Carrier . . .. 1
. (3Ma). ... .. ... ..., 1 i7 1724807 LH A=le, . ........... 1
3 1100243 Lockwasher, 378 . ... .. .. 4 3A 1724206 Differential Assy. {Incl. Ref.
4 1100043 Capscrew, /8 » 1-1/4 (13(2) Mos, 26 thra 370, ... ... 1
[0 1 7 ) 3 3a 1724002 DipStick . .. ... . ...... i
Ly 1185376 Roli Pin, 3716 x 1.1/2 {112} 40 1724080 Tube, . ..o o o . 1
K311 & 1 41 1724102 Transaxle Housing. . . . ... 1
& T L.H. Hydrostatic Package 42 1110188 Dowel Fin, 3/8 =1, ., .. .. |
(H2) .. .. 1 43 1185774 Closed End Needle Bearing . 2
rE L.H. Hydrostatic Package 44 1186010 Closed End MNeedle Bearing . 2
{Ingl, Ref, Mos_ 16, 19, b5 a5 1319271 Shim, .. .. e Az Reqd,
) thro BEY IS, .. ... .. 1 4G 1185764 Thrust Roller Bearing. . . . . 3
7 1185737 90" Elbow Fitting. . . . ... 2 43 1186771 Counterbore Capscrew,
B 1725415 Meutral Anchor (1H2](31{3} 1 JBExT.L L 17
1734197 Meutral Anchor {B) .. .. .. 1 48 1724534 R.H, Transaxle Housing
q 15100047 Capscrew, 3/8 x 1-1/2 {1} Cover .. ... .. .cu. ., 1
3 TRT 1T 3 1 48 1185301 QilSeal - . ... ... ... .. 2
10 1107383 Flat Washer, 3/8 (FH{2113] &0 ME7206 Meedle Bearing . .. .... .. 4
' [ 1 N 1 51 1724085 8 H. Cover Gaskat, . .. .. . 1 _
11 1726450 il Filter . o000 o000 o 1 h2 1724809 Spacer, .. ... ... ..., . 1 -
12 1728130 "0 Ring {(1H{2) .. ...... 1 7X] 1724087 L.M., Covar Gasker, . . . _ .. T s
13 1726630 Sk, 005 [1W2) .. ... L 1 % 1724536 L.H. Transaxle Housing Cogm =
14 1725863 Shir, D10 (K2} .. .. ... 2 COVEN . oo T
15 1720282 Gasket (110200304} . .. . .. 1 55 1728832 Shim [2M3H4) ... ... 1i
16 1724078 Bevel Pinian 18T (1 .. ... 1 LT 1728833 Shim (230304} . ... ... L. 3’
1727265 Eevel Pinion 18T [23(3M4} . 1 &7 1727281 Washer {2H3M4) ... ... .. 1
1729631 Bevel Pinion 18T (53 .. ... 1 o8 1727266 Washer [ZH{3M4). ... .. .. 1
17 1185438 Retaining Ring {10{20 . _ . . t . 58 1715301 Thrust Washer, _ . ... . ... 2.
18 1186347 Lock Screw, 3/8-16 %1 . .. 2 B 1732194 Eaton Hydrostatic {8) .., . i
19 1186212 Mut, 3/8-24 {2”3?[44 ..... -1 ;t%}. 1724370 Contro! Shaft Seal (%] . ... 1
e 1324079 Beve| Gear, BT . .. ... .. 1 é 1734742 A Elbow [BY . .. ov vt n |
21 1724810 Finion Shaft, 1?T,?1'| HZHE} 63 = 1700062 Hex Serew, 3/8-16 x 2-1/2 L
2 1 B o e 3
1734368 Pinion Shaft, 25T 18). . .. . 1 61 ® 1100770 Hex Scrow, 3/8-16 x:aw
22 11002749 Woodruff Key, . .. ... ... 1 17 [ -
23 1188002 Thrust Race 125, ... . CR B . BB 1186345 Flange Screw, 378-16 3?4 .
o 1724812 Cluster Gear, 16T & B3T [U_ L 2
[ TicH 11§ R A 6§ 1732230 Filter Bracket {5} . ... ... 1
1734361 Cluster Gear, 16T & 45T (5). =1 67 1721921 Special Coupling (8], ... .. 1
25 1185930 Sguare Head Magnetic Pipe ' 62 1734749 Filter Manifald (b). .. .. .. A
Plug.. ... _..... ... .- 1 69 1729550 Spacer 5% . ... .- ... .- B
26 1731865 Bevel Pinion 10T .. ... .. 2 70O # 1111599 Hex Screw, 1/4-20 x 5/3 (5] i -
27 1100242 Lockwasher, Bf16 . . .. . .. 4 71 1720374 Shimig} ... ... 1.
28 1186015 Capscrew, 5/18-18 x 3-1/2 . F2- 1730378 Shimig) o0 ., 2
HT.. ..o o ivan 4 13 1734535 Tube Assy. 18] ... 1
24 1718781 Shim_ . .. ... . . 2-3 T4 17347330 Tube Assy. i8] . ... .. ... 1
30 1724808 RH:AxE .. . 1 75 1185739 80% Ethaw 1B) . ... .. ... 1
K] 1724071 HJ.W‘GEN Carrler 1 M 1721514 Trans, Fluid, 2-1/2 Gal.
32 1724074 Beval: 22T ... 2 Ml 1119650 Trans. Fluid, 1 Gal,
33 1185732 External Retaining Ring . _ . 2 M 172159% Trams. Fluid, 1 Suart
34 1724075 Finion Shaft, ... .. .. *.. 1 ’
{11 Serial Numbers §1001Q1 thro 0199869 sCommon Hardware - Purchasze Locally
{23 Serial Numbers 0200101 thry 0299999 {Grade Bwhers appilicable). .
{3) Serial Numbers 0300101 thru 0386999 G e .
{4} Serial Numbers D400101 thru 0489899 oM - o
i5] Starting With Serial Number 0500101 ﬁ‘g 1:‘1@ ﬂ




BOLENS 16 HP TRACTOR

Figure 3A, HYDRO ASSEMBLY

R



+MC

MODEL 1666 (QT-16)

REF. PART NQ. REF. PART NQ.
1 TM106d4  Cap Soraw ... ... 4 30 1728255 Baarng . - ... ... ... .. .. 1
2 1728251 Bearing .. ... ... ... 1 K1) 1728226 Snap Ring .. ... .. _..... 1
3 17282010 Molor Housing (1} (2} {3) iz 1728227 Pump Housing ... ... ., .. 1

BFISE. .o 1 33 1728228 Control Shaft ... ... .. 1
1728887  Motar Housing {3161, . . . .. 1 34 1728229 Bearing ............... 2
4 TF2E202 ThrustPlate . ... ... ... .. 2 35 1728230 Seal . ... .. ... 2
5 1728203 Motor Shaft (13 (23 {3 [4) 1 i 1728237 Washer . .............. 2
1728885 Moler Shaft, (5} (BF ... .. .. 1 37 1728225 Rataining Ring .. ........ z
5] 1728204  Cylinder Block Assy, . ... .. 2 38 1728232 Trunndgn Shafr ... ... 1
7 1728205 Check Valve Cap ... ... .. 2 33 1728233 Hex Plug {Implement) . . . . . 1
B 1728252 “OMRIMG ... ¥ 40 1728886 Snap Ring (6] .. ... ... ... 1
| 1728206 Spring . ... .o 2 41 1728234 ShimPack . ............ As Regd
10 1rEs20y Ball ... oo 2 42 1728235 Charge Ralief Valve
11 172848 PipePlugs ... ... ... ... 4 Spring .. 1
12 1728209 Gaskels .. ..... ... ... .. 2 43 1728236 Poppet ‘-.-’all.re {Dharge] C 1
13 117738 "0 Ring . ...... . ..... 1 44 1728237 FPoppet Valve [Implement} . 1
14 1728210 Back Up Fing . . . .. e 1 45 1728238 Hex FPlug , .. .. . 1
15 1728211 Free Wheeling Valve .. L 1 4G 1728239 Filer Unkon L .. R 1
16 1728212 Maotor Valve Plate _ . ... . .. 1 a7 1728240  Implement Relief Valve
17 1TEB2T3 Pin oL 2 Sprlng ............... 1
18 1728253 Bearing . ... ... ... ... .. 2 48 1728241 “O" Ring ... ... .. ... .. 1
18 1728214 "“O"Ring ....... . ... ... 2 49 1728242  Drive Pin . .. 1
20 172RA5  Acceleralion Valve S0 1728243 Charge Pump (Geroter) . 1
SROME v e 1 51° 1728244 Bal Bearing, (17 {2} (3} .. .. 1
3 1728216 Acceleralion Valve 1728250 Meadhe Bearing (4) (5] iﬁ:l . 1
Assembly ... ... 2 R2* 1728245 Charge Pump Holsing

22 1iBSFTE O CORing ... e 2 1) {2} £31 . 1

23 172B2%7 HexPlag ... ... ... ... 2 1728246 Charge Pump Hausing

24 1728218 Cerler Section . .. ... .. .. 1 (4 {8y {8y . ... ... ... ... 1

25 1728220 Pump Valve Plate LH. . . . . 1 53 1728247 Seal ) (203 ... ... 1

96™ 728221 Pump Shalft, {13 (&) .. ... .. 1 172B248  Seal (4} (BY46) ... ..., .. 1

1728222  Pump Shafl, (3 (4] |f5] iE‘r] 1 ad 172824%  Identification Tag . . e 1
27 1728223 Roll Ping . . .. . ) 3 55 100808 CapSerew .. .. ... L, 4
28 1728224 Pump Swash Plate ....... 1 56 1728888 Hex Plug (charge) ., .. .. .. 1
29 1728254  Spap Rng ce 1

(1} Sundstrand Type 80-1121-01 [Bolens #1724348%
(2] Sundstrand Type 90-1121402 (Bodens 1724348)
(3] Sundstrand Type 90-1121-03 (Bolens & 1724348)
(4] Sundstrand Type 903-1121-04 (Bolens #1724348)
(5] Sundswrand Type 90-1148 {Bolens #1727748)
(6] Sundstrand Type 93-1154 [Bolens #1779134)

NOTE: ALWAYS REFER TC IDENTIFICATION TAG [(AEF. #54)
TO OBTAIN SUNMDSTRAND MODEL AMND TYPE NUIMBER.
TYPE HUMBER PRECEDES SERIAL NUMBER.

"MNo longer available - must b replaced by one or each of the tellowing parts: 1728222, Pumyg Shaft;
1728250, Needle Bearing; 17268248, Charge Pump Houwsing; & 1728248, Seal.



BOLENS 16 HP TRACTGH

CYLINGER ASSEMBLY

Figure 4 HAND CONTROLS AND LIFT ASSEMBLY

16



+MC

MODEL 1666 {QT-18)

REF. PART. N REF. PART. MO
N NQ, DESCRIPTION AEQ'D, MO, MO, DESCRIPTION REQD.
1 1725393 Choke Contrat . .. ... ... 1 2h 17247104 Cylinder RBed Pin. . . ... .. 1
2 1728611 Knob Only {11 ... ... ... 2 26 17256802 Bowed Washer .. .. ... .. 2
1724527 Knob Only {2ZH3) (4B} .. . 2 27 1186037 Flange Bearing . .. ... ... p
3 1185235 External Lockwasher Mut, 28 1725452 Latch Pin Knob. . ... ... 2
Mo 1024 . ... __.... 4 29 1185376 Drive Pin, 3716 x 1-1/2. ... 2
4 1726251 Throttle Cantrol .. ... ... 1 K H 1724738 Torsian Spring . . ... . ... 2
b 1724744 Lift Lewver . ... ........ 1 3 17247349 Lateh Pim. . ... ... ot 2
& 1185860 Cotter Pin, 5/64 = 344 , .., 3 32 1118808 Retaining Ring . . .. . _ ... 4
f 1724741 Pim. .o o e 1 33 1724697 Lift Arm Anchar. . . ... .. 2
B 1724743 Handle Grip . . . ..... ... 1 34 1724702 AnchorPin. . . ...... ... 2
g 1724747 lewerLink . ........... 1 35 1724604 Pivot Shatt Assy., ., . .. .. 1
10 1724707 Bearing Support . . .. ... . 1 36 1724705 Shouider Pin, . ... ...... 2
11 1100350 Cotter Fin, 1/8 %1, .. ..., 2 37 1186345 Flange Screw, 3/8-16 x 3/4 . 2
12 1113637 Retaining Ring . . .. ... .. 4 38 1185902 45° Elbow (5} ......... 1
13 1724703 Cylinder Anchor Pin _ , . .. 1 39 17245612 Pistorn Bod Assy.. . . ... .. 1
14 1724520 Cylinder {Incl. Ref. Mos. 40 1186286 QilSeal .. ... ......... 1
I thro&d) . ... .. ... 1 41 1118735 Shap Ring ... ... ... .. 1
1% 1185738 B0 Elbowr . . . v e el .. ) 42 1186019 Ring Washer. _ ... .. .. .. 1
16 1119178 Cylinder Hose . .. . ... _ .. 2 43 1177395 "OURINg. .. e 1
17 1717563 Connectar . .. ... .. ... - 2 44 1186018 RingWasher . . ... ... ... 3
18 1185479 Roll Pin, 3/32 x 5/8. ... .. 1 a5 1186017 “O"Ring. ... ... ..., .. 2
19 1724722 Yalve (114200334} . .. .. .. 1 48 17245611 Cylinder Head. . . . .., . .. 1
1734335 Valwe i8], ... ... .. .... * 47 1724516 Cylinder Tube Assy, ., _ .. 1
1726213 Yalve Hepair Kit {1){2]13 48 1110154 Locknut, 5/8-318 . . ... ... 1
) . 1 449 1177509 TONRINE. e e e 1
20 1724737 L H. Tubing fssy_ . .. .. .. 1 5 1724515 Pistom . _ . .. ... ....... 1
21 1100241 Lackwasher, 104 . . .. __ .. 2 51 1734633 Tuhing Assy. (B} . . ... ... 1
22 1186224 MNut, 1/4-20 .. ......... 2 52 1734634 Tubing Assy. {5} . . ... ... 1
23 1185737 a0® Elbow . . . ... .. .... 2 %] 11887339 90° Elbow (B} .. ....... 1
24 1724736 R.H. Tubing Assy. (11121130
I 1
(1} Serial Numbers 0100101 thru 0185399 # Common Hardware - Purchase Locally
(2} Serial Numbers 02007107 thry 0299390 {Grade b where applicahle],
(3} Serial Numbers 0300101 thru 0399859
(4} Serial Mumbers 200101 thre 0455899
(8 Starting With Serial Number 0500101
LY

17



BOLENS 16 HP TRACTOR

Coem

Figure 5 BRAKE AND HYDRO CONTROL ASSEMBLIES
18

BRAKE ASSEMBLY
B2 B3
HL e ﬁfg“")/ "
s )ﬂ ; ! F%%h/
] "-"’-’-“5? .-==ﬂ i
TG hY
T &
BE .

Y



+*MC

MODEL 1866 (QT-16} .

REF, PART NO. REF. PART NG
NO. NG. DEZCRIPTION AEQ'D NO. NO. DESCRIFTION REDQ'D,
1 1727717 Twin Typa Speed Mut [2113) 55 1724509 R.H. Brake Assy. (Incl. Ref.
[ F T | 2 Mos. BY thro 66)_ ... . .. 1
z 1728680 Brake Switch {213} (4b(5) . . 1 &7 1100256 Flat Washer, 3/8 . . .. .. .. 2
3 1728826 Spring (ZH31ANE] ... ... 1 B9 17i53g2 A.H. Brake Arm Extensicn , 1
4 1726536 Clamp {2}(31a5) . ... .. 1 By 1186347 Whiz-Lock Serew, 3/8 16 K1, 4
L 1110107 Locknot, 51618 .. .. . .. 1 &0 1186393 Whiz-Lock Mut, 3/B-16. . .. 4
G 1728652 Fill. Hd. Scraw, Mo, 4-40 x &1 1724473 Brake Soppart ... ... ... 1
i 12}[3#!-1315] 2 B2 1724591 Locknut ... ....,...,.. r
7 1725483 Handle Grip , ] B3 1724587 Sacondary Bracket. , ., ., . 1
8 1185147 Cotter Pin, 31"32 ] EIS g B4 1724588 Actuating Lever .., .., 1
g 17265354 Extension Spang. .. .. ... 1 BE 1724500 Bolo .. .. ... ... ... 2
10 1177625 Dirive Pine . e ¥ GE 1724689 Stator Plate . _ .. .. ... .. 2
1t 1107382 Flat 'l.l'l.fashar ﬁjlﬁ ....... ¥ 67 1725343 Specd Contrel Rod [15(2)
12 1726353 Spacsr. ... ... ... ... 1 a4y L 1
13 1725355 Brake Latch . . . ... ... .. 1 1734312 Spweerd Contrel Aod [8). . .. 1
T4 1103202 Capserews, 5AG18=2 .. 1 il ] 1188219 Rutaining Ring . . . . ... .. 2
15 222007 Ciuteh Rod Yoke |, ... 1 69 1830048 Washer . ... _......... 1
15 1112687 Clevis Pin, 518 x 1 3."16 1 Lt 1724446 Rod Emd ... ..., ... 1
17 1713432 Doriwe: Pin, 3118« 1104 1 Eal 11BEZ33 Mut, 1213 .., ... ... .. 1
18 1724467 Cantral Arm. .. ... .. ... 1 12 1724449 Speed Control Anm (13(2)
34! 1100349 Cotter Fin, 1/Bx 34 __ ... z B4 ..o 1
20 1724632 Clevis Fin, .00 a0 1 1732391 Speretd Contrel Arem (5. .. 1
21 11031956 Capscrew, 5/16-18 x 5/B 3 1724445 Contral Pin ... ... ... .. 1
HT. (1) . 2 74 1720695 Cushion Black . ... ... .. 1
22 1186301 Flarge Nut, 5."1 E 13 [1] 2 i5 17243206 Boaring . ... .......... 1
23 1100255 Flat Washer, 5B (1), . .. Z 15 1720361 Thrust Washar. . ... ... .. 2
24 1721070 Pal Hut, B16-18 (14, . . .. 1 77 1726350 Meutralizer Asm ... ... .. z
25 1726349 Switch Suppart {10 .. 0. 1 18 1724882 Extension Spring. . ... ... 2
26 1720363 intetlock Safety Switch (1t 1 79 1720629 Threust Washer, . ... ... .. 3
27 1185802 Flarnge Bearing . . ... .... 4 8D 1185732 External Retaining Ring {1]
28 1185076 Grease Fitting. ... .. o ... 1 2034 . .. 2
25 1100286 Flat Washar, B/B . . .. _ ... 1 a0 1724881 Buaring 11{230314. . . ... 1
20 1185663 Rataining Hing . . ... .... 1 1732834 Begring 5. ... ...,..... 1
3 11863ED Flange Mut, 1/4-20 . . . ... 2 82 1J02EE Flat Washer, 7716 {11233}
312 1726335 Rubber Mowat . .., ., ., 1 L 2
33 1726287 R.H. Pedal 1 B3 1186232 Mut, 271614 ... ... .. 2
34 1195232 Rall Pin, 3ﬂﬁx 1 I.lr4 1 a4 1115804 Retaining Ring . .. ... ... 1
35 1726520 Brake Pedal . .. __ . ... _. 1 245 1706782 Wave Washer, ., ... .. 1
% 1725518 Padal Pad. ... ... ... ... 1 86 1724452 Meulral Seop Aom [TH21(2
v 1726338 Conerol Shaft .. ..., .. .. 1 . . 1
1B 1701411 Bowed Washer .., ... 1 1332420 Meutral Stop Arm (8] 1
39 17153001 Thrusw Washer. . ., . ... . As Regr a7 1F24BH) Leack plane Gonurol Road |11
40 1726030 Spired Corial Beariny 2N .. 1
Support . ... L. 1 1733259 Lockplate Control Fod (B . 1
41 11868345 Flarge Lockscrew, 3/8.16 » a8 1100315 Cotter Pin . . ... ._...... 2
3/4. . .- - 4 a9 1724443 Lockplate Assy. .. ... ... 1
42 11865 Whiz- Lm:k Srrew 31’315 x ol 1110187 Dowel Fin oo, i
2 S . B o1 1186022 Spiral Aoll Pin (13213141, 1
43 1726346 Brake Aeen o, ... 1 [2vd 1724458 U Bolt, 3816, . .. 2
44 1728367 Extersion Sprirg. . ... ... 1 93 1724444 Meutral Adjuster Plod [1H2}
45 ® 1186217 Mut, 30824 ... 1 31T ST 1
46 1725348 Brake Ratchet. . .- 1 1232183 Meutral Adjuster Rod [5) . . 1
47 1725347 Adjusting Rod ., ... 1 04 173430 F.H. Brake Rod (5] ... . .. 1
48 1724487 Flanged Begring , ... ... 2 (14 103185 Hex Screw, 5/16.18 » /8
49 11863393 Flarge Nut, 3/8-16 ., . ... 4 -3 [ 1
g0 1725364 Brake Rod {1)4243504). .., 2 96 = 1100242 Flat Washer, 516 (5], , _ . 2
1725364 L.H. Brake Rod [}, .. . .. 1 97 1186301 Flange Mut, /1618 (5) . . . 1
a1 1725358 Teansfer Shaft, . ., .. .. .. 1 98 1713432 Drive Pin, 3B x 1-1/4 {5) . 1
B2 17258363 L.H, Brake Arm Extension . 1 095 1103435 Woodrff Key {Sh, . ... .. 1
E3 « 1110108 Locknut, 3/816 .. ... ... & 104 1730087 Hydro Control Nut (B), ... 1
f4 1188115 Lockwasher, 38 ... ... 4 1 1186732 Rataining Rirg {5}, . ... .. t
L) 1724580 L.H. Brake Assy_ [Inzl. Ref,
Mas. BT thru 661, . . . ... 1

(11 Seriab Numbers (17001071 thru 0199985
121 Serial Numbers 0200101 thru 0239999
(3] Serial Mumlers 1300101 thru 0359995
(4] Serial Mumbers §400101 thru D4598545
6] Starting With Serial Munper 0500101

wCommen Hadware - Purchase Locally
[Grade 5 where apphicable).

19:



BOLENS 16 HP TRACTOR

Figura & FRAME, STEERING AND AXLE ASSEMBLIES
20



+MC

MODEL 1666 (OT-16} -

REF. PART ) NO. REF, FART NI,

ND, [y L3 DESCRIPTION REQ'D. MCy MO, DESCRIPTION RECQ'D.
1 1725410 Cap, Steeting Wheel {1) . .. 1 48  11B5B6] Bearmy Cone . | 4
1727416 Cap, Steering Wheel (20{3} . 1 50 11856660 Bearing Cup 4
1731551 Cap, Steering Wheel (4}{5} _ 1 B1 1724661 Yheel Hub . 2
2 & 1110108 Lock MNur, 3/8-16 .. ... .. 3 52 T1BG768 Castle Mot 1 14 ?
3 ® 1107383 Flat Washer, 3/8. ....... & 53 1717441 Tire, 16 = B.50.8 H][EHE] 2
4 1186345 Lock Screw, 3/8-16 x 3/4 |, . ? 1732827 Tire 16 x 6.50-8 (4} (B} . 2
§ 171805 Steering Wheel {1}H2){3). .. 1 54 1724713 Wheel ... _ 7
17315652 Steering Wheel {41 (5} . 1 55 1718086 Valwe Stem. .. ... ... .. 2
& 1113827 Retaining Ring .. . ... ... 1 6 17225232 Tire, 23 % 10.50-12
r 1708012 FlatWasher . _ .. .. ... .. Az Reg'd MH20a . ) 2
B 1133554 Bearing, Steering, 1 1732926 Tire, 23 x 'ID 50 12 14] 2
g & 1100043 Capscrew, 3/8-16 = 1 1;‘4 6 E7 17247 Wheel o 2
11Q 1725024 Frame, Left Hand | 1 58 1718086 W alve Stem o 3
1706311 Pl . : 1 68 1185876  Greasse Fm.ngm[znal 1
12 1724666 Euppurt PanEI [H . 1 1186476 Grgase Firting 42044} .. . . 1
1727162 Suppeort, Panel [?”3”4}. . 1 B0 17692724 Shim Q30 (3H4b (5} ... AsRegd
1734727 Support, Panel (B ... .. .. 1
13 1725018 Suppert 4THZE .. .. 1 MODEL 16662 - AGRI. TIRE #IT
1727741 Support {N(AMEY . 1 61 1723159 Tire, 23 x 105012 . . b
14 & 1100245 Lockwasber, 1/2 ... .. ... 1732967 Whoel . ey
15 # 1100055 Capscrew, 1/213x 112 . B 1718086 Yalye Stem. by
18 1186393 Mut, 3/815 . .. ..o 14 65 1718500 Capr . a
17 1724875 Support Hanger m[zr Z 66 1724322 Mgt . A
1727738 Support Hangar {31{4} [5} 2 67 101085 Bolr, Hub. ) 10
18 1726045 Brace . ... . 1 GE & 1120300 Lock Mut, 3‘4 1{J 2
19 1104435 Woodia fi KE',,r, 3.l"|E % 3."E . 4 a9 17085403 Spacer. ... ... Z
20 1725078 Shafr, Steering . L 1 70 1724B15 Wheel Hubr, .. 2
21 1725077 Bearing, Etm-!ring. e 1 i1 1724478 Crigez Oraka: . 2z
22 = 10043 Lotkwasher, 378 ., ... i? 2 1100281 Waoodruff Key,
23 & 1Noan2 Capsorew, 37816 9/8. . .. 4 506G % 1 178, o 2
24 1185375 Rolt Pin, 31161 1/2 . . 2 30w 100045 Capserow, 378 'Iﬁn ‘I H T 5
2h 1724676 Aol Pival .., ... L. 1 i 1724698 Graw B . R 1
26 1729097 Bodster . ... .. L. ... 1 75 1726318 Suprpcet, Trallh‘lﬂl.‘:ilﬂl'l 1
27 1724935 Pin, Piwoe. . ... ... ... . 2 KL 1725075 Flang: Busheng . ... . 1
28 1185666 Retaining Fing . 2 T 25080 Bewvel Pimon, 11T . 1
29 17198672 Pin, Klik | e 2 8 Fresoth Snatt, Steenng . e 1
a0 1724663 Knuclke .a-.rm FI H 1 9 & 11368093 Self-Locking Nul: 3 4 16 .. 2
3 = 1186033 Flat Washer, 516 . . 2 430 1725082 Gear, Srearing. 1
32 1186324 Lack Screw, 5}'15-13 x 3.*4 . 2 81 1725069 Nylon 'il'l.l'ashF!r_ . . 1
13 11203 Castle Mut, 3:8-24 . 4 B2 1185583 Bleeve Braring. . .. .. ... 2
a4 1724665 Koauckle &rm, LH. . ... .. 1 a3 17153 Thrust Washer, . . ... .. . 1
L 1 18EI7E Grease Fitting. . ... ... .. k] B4 1115808 Aetamiiog Riny , .., ., .., 1
6 1724660 Front Asle. . . . .. . 1 =LY 1725084 Support, Steering .. ... 1
a7 1724667 Socket, LH. {Ingl. Nn E‘H 2 BE 1726073 Arm, Steering. ... ... 1
38 1186030 Mut, 1/220LH ... _... 2 az 1726074 Crag Link . . .. ... .. 1
38 1724658 Tie Aeacd, .. 0oL 1 B8 - 1186347 Serew, Whiz Lock . . i
40 ® 1186247 Nut, 1/2-20 . 2 80 1186320 Flange Screw, 5/16-18%3/4 , 4
41 # 1100348 Cotter Fin, 3."32 X 31"4 4 a0 1186381 Mut, E_fiﬁ 1BE=x7/8 _..... 4
42 1724656 Socker, A.H, {Inel. 331 . ) 2 g1 & 1100046 Capscrow, 3/8-16x 1 ., .. b
43 1186034 Woodruff Key, 1/4 x ?J’E .. 2 g2 1728023 R.H. Frame (1){Z21{31(4] _ .. 1
44 & 1104222 Cotter Pin_ 3016 = 1-1/2 . 2 1734251 fH FramaiB) . ... ... _. 1
45 1185728 Flang: Bearing . .. . .. ... 4 93 1725258 Support, Seat .. ... ... 1
46 1724664 Spindle, Wheel . . .. . ... 2 B4 ® 1700054 Capsgrew, 17213 %1 . ... 4
47 1724662 Wheel Hub Assembly (Incl. NI 1723479 Multi Purpose Grease
Ref, Wns 4B thru B1& G5, 2 NI 1723284 Graase Gun
. 48 171%601 FelvSpal ... ... ... ..
(1) Sarial Mumbers 0100101 thru 0193939 & Commoen Hardwara - Purchase Locally
12) Serial Numbers Q200101 thru 0299999 . [Grade B where applicabie},
(3 Serial Numbers 0300101 thru Q308909 i

14) Serial Mumbers Q400701 thry Q498990 .
{5} Starting With Serial Numhber 0500107 %‘

i



BOLENS 16 HP TRACTOR

ML PELLOW i
— 57 a0
T
e [}

RFNALALCK

_— BLaCK
L5
=
AFN %
a ¥
HHITE = CrIAESTS OLT
REDSWHITE -
k| RED!WELLMY WRIIE
& T __ i
anANG PURPLE W | TE m—
RLACK .
WHITE WHITC ?;II
Serial Number G100101 thru (199959
REC/ELALK & FUHFLE 47
COIL YELL{IW

23
5TRRTER T 12 bl

RO ELLOW
HLACE }ﬁ

L]l

- K

: 1
REUSWHITE
_L.ﬂ E REDECLOW

Fa
21
DAMNGE — -
~—— PLIAPLE

HEOMINTE

BLACKE —

WHITE ——-

N

FURPLE 47

| UL TELLOW 23
m

RED
w H }- =
=
RED g 1 CHASSIS A0LT W té...
o
o
T 2
_ﬁé”“'“ 1 :
AELYELLOW - =
— ORANGE A
PLIAPLE

HLAGk — < wIITE gu
1

Serial Number 0600101 and up

Figure 7 ELECTRICAL SYSTEM

&)



MODEL 1666 (QT-16}

PEAR VIEW
OF ATTALHMENT
ORAIYE Y TCH

HEAR ViEW OF IGMITFON S9N TCH

- T
f’/F A‘% \i¢ =
i |
1 %b I| I] Q [I
Q % Yy
* Lol
Ef:’ GRIVEON  ORWEOFH REAR VHEW 0F CONSOLE  FRONT WIEW OF CONSOLE
POrS| T MDD, 1 PRISHICN N 2 Tttt —om
. — I
O
Q)
i "“—‘—-—-';-.,.._,H
i r
5 '-‘:_T,fr by,
3 ;?
L e
| : I T ENGINE
= g}‘wﬁ ALTERNATOR™
e ; \;f" “ToPTD
et B | ; :
. -~k w1 g ; . i
STARTER o :
REF. PART NO. REF. PART NO.
NO. NG, DESCRIPTION REO'D. N, NO. DESCRIPTION RELD.
1 1805345 Cable Ties . . .. .-- ... .. 7 5 e Bulb (Mfg. No. GE
2 1726020 Headlight Harness {1}, . . . . 1 1395R /Rad] {1F23304) . 1
1727164 Headlght Harness {2)(3114) 1730285 Bulb [Mfg. No_ 731 (6] . . _ . 1
{5}. i 26 1100240 Lockwasher, Mo, 10_ . _ ... B
3 1726435 HEEdIlthMfg Ncl 4406 l]' 2 s 27 1186208 Mut, Mo, 1032, ... ... .. &
4 w 1107381 Flat Washer, No. 10 . _. .. P 28 1718266 Key Only, 1
5 = 11RSR78 Fop Rivet, 318 = 3/8. . _ .. 4 28 1725314 Batrery Cable Pus 1
B 1BOGR0G Retaining Pleta . . . . ... .. 2 an 1725312 Tail Light ilned, Ref, Nn 313 2
7 1 B0GR08 Retainer ......-.-..... 2 3 o Bult [Mfg. Mo, GET3) . 2
B 1722713 Stgrter Cabla . ... _..... 1 32 1726893 Lens gnd Reflactor As.w. .. 2
4 + 1186380 Mut, FA4-20 . ... .. ... B 33 1725500 Brake Switch (21{3)(4315] . . 1
18« 1100805 Copsoraw, 1/4-20 43/, . .. 2 34 1727787 Main Harness {(1TH2H(3)i4] . . 1
11 91 Jumper Wirs (1) .. ... ... 1 1734729 Main Harness §5F. . .. .. .. 1
12 1724895 U Balt, L oo 1 35 1186231 MNut, 3/8-16 . .. ... ... .. 1
13 1718027 Bammery . . v vcoe e o 1 36 1720963 Interlock Switch (13, ... - . 1
14 1724360 Battery Clamp . ... .. ... 1 A7 1725406 Recuifier Regulator, 15 Amp 1
15 = V10733 Flat Washer, 1/4 | 2z 35 11030243 Lockwasher, 5116 (10121, . . 2
16 = 1709657 Wing Mut . . F 3 1186211 Wut, BAG 24 (102, ... .. 2
17 1725373 Battery Cahl& Neg ....... 1 40 1717 S Starver Salenoad (17021433 1
18 1721413 Battary Baal ... .. , 1 1728547 Starter Selenmd (6] ... 1
19 1725375 Gircuit Brasker, 20 Amp 1 4 1725376 PFTO Clutch {2, ... .. 1
20 1724894 = Hepdlight Switch. . .. _ . 1 1727165 PTO Clutch {2p(314115} . . . 1
bl 1726098 PTO Switeh _ ... .. ... 1 42 1732263 Hour Mater . ... .. ... .. 1
22 1721409 Ignition Swirch (Incl. Ref. 43 1725826 Spring (23145 ... . .. 1
Mo, 280, ... . ...... ) 44 1725536 Clamp (2 3Ha15) | . 1
23 172501 Armoneter, ... oL 1 45 1734366 Seat Switch {85h. . . ... ... 1
24 1726098 Llutch Lamg {Inedl, Ref. Mo, 48 1734472 Swyiteh Seal [By . .. - ... .. 1
25 (2N L. 1
1734624 Clutch Lamp [tncl. Ref, No. {1} Serigt Numbers 6100101 thru 0159559
PEILR) ... 1 12} Serial Numbers 02001CH thra 0298880

* Mot Stocked. Purchase from your local automotive or electrical suppher.
* Carnmoen Hardware - Purchase Loeally (Grade S where applicable}.

(3 Serial Numbers 0300101-thro 0393353
{4) Serial Numbers 4007101 thos (429500
{%) Starting With Serial Humber DS00104



